Chain Saw MODEL 1-86

ILLUSTRATED PARTS LIST

JULY 1262

Page
: . . Figure 1. Engine Exploded View - General ........ 2
The following pages contain an illus- Figure 2. Fuel System Components ............... 4
trated parts list for the M_Od"’l 1-86 Figure 3. Starter and Clutch Assembly ............ 6
Chain Saw. Due to small differences Figure 4. Transmission Assembly ........co.ovene. 8
‘between saws, it is important that the Figure 5. Powerhead Assembly ............coeeee 10
. Serial Number of your saw be included Figure 6. McCulloch Carburetor Assembly ........ 12
whenever spare parts are ordered. Figure 7. Lockplate Adjusting Assembly. Bar ;
This will assure receiving the proper R e G e 14
parts from your dealer. Figure 8. Plunge Bow Saw Assembly .............. 16
Figure 9. Handle and Control Assembly ........... 18
= MO T OCH: ,CORPORATION
8101 West Century Boulevard,
= T.0s Angeles 45, California
COPYRIGHT — 1962 H 53484

McCCULLOCH CORPORATION

MANUFACTURER'S SUGGESTED LIST PRICE — 50 CENTS



MODEL
1-86

Figure 1. Engine Exploded View - General
153484

2 7-62 @



MODEL

1=
FIGURE 1. ENGINE EXPLODED VIEW—GENERAL 59

Index Part Units
No. Number Nomenclature Per Assy

Bar - Chain and Lockplate Adjusting Assy (See figure 7) ........ TS 1

102763 Screw - Hex hd 10-24 x 3/4 in. 1g. ....... e e e SR e 2
100239 Nut - Hex 10-24 ........... e e 2
104899 Clamp v..vsvese S e e e isiatiatetslery 2
102125 Screw - Hex hd 1/4-20 x 1-3/4 in. 1g. ..... 2
101143 Nut - Hex 10-24 ..... T D e o AT N e e ot 2
51660 Clamp - Frame ....... R S Sl Mt i 1
53483 Frame and Grip Assy ...... SR R R e g e 1
104393 Screw - Pan hd 10-24 x 3/8in. 1g. «v.vvvvvnnnnn. T L i e W . 4
10 101191 Nut - Hex 10-24 ....... e I NP M = s T T 4
11 55638 Brace - Frame .....oeeseeerisesess R N e e Srhiwieia e e 1
12 101191 Nut = Hex  10-24 ol i cunmmnionnoetins v switmn Il Bl e i e 4
13 55606B Mount - Shock ........... PRI T SR Sele g S e E 2
14 104895 Screw - Socket hd 10-24 x 5/8 in. lg R TSI e NET 3
53476 Muffler Assembly .......v.. bt S 1 e e 1

15 53479 . Top Assembly - Muffler ............ e s e : 1
16 53478 . Bottom Assembly - Muffler ........ 1
117 53652 Gasket - Muffler ........ 1
18 53651 Washer - Insulating ............... i s § e e el e 1
19 Fuel System Components (See figure 2) .............. 1
20 53768 Gasket - Fuel Tank - Insulator.......cccevvveeernnnns 1
21 53684 Insulator: e sy il e I e eireieisieiata HRannooT 1
22 55615 Guard - Flywheel ...... Bt AT L bRl s LR laeiie 1
23 104397 Screw - Pan hd 10-24 x 7/8 in. 1g. ........ e S ieie i uta et 1
24 102067 Nut - Hex 10-24 s.ccovvnvrnnniis v atanseebate Ty R LY 1
25 104816 Screw - 10-24 x 1-1/4 in. 1g. (SEMS) .....0vvvviens s A e e ‘ 3
26 101191 Nut - Hex 10-24 iiciseesssnvssverinnsrsasassasnsonsas e arate 2
27 57733 Fan Housing ......ccovevvinennncnrens A N S e e e e 1
28 51351 Screw - Special ........... Ve R i L Gleteler s sy 1
1

2

2

1

1

2

2

1

1

1

2

2

2

1

1

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

W o =1 W LD =

29 103741 Speednut......... - I AT A TNy A
30 100005 Washer .......
31 104483 Screw - Binder hd 10-24 x 5/8 in. 1g. ......... e e Ly
32 55941 Insert - Handle Drace «...vvvineeransnrsronscscsssssntssseossscsans
33 102500 Screw - Pan hd 10-24 x 1/2 in. 1g. .. .ovvnnnnnns A D G O i
34 102121 Screw - Hex hd 1/4-20x 7/8 in. 1g. «vvnnnnn. s SCORTRE
35 100005 WaASHET o v wra s nnssms tnnsesssesseboisnesnesssss Al i s 5
36 55885 Pin - Shroud hinge .............. Sl e e e s e e
37 55419A Shroud Assembly - Cylinder and muffler ............. el e
38 57872 Brace Assembly - Handle .........
39 102761 Screw - Hex hd 10-24 x 7/8 in. 1g. +..vvuvnnann. B oy i
40 102067 Nut - Hex 10-24 .....c.tiiieiiineesnnnnns
41 102189 Washer - #10 plain  c..veuieniierenncnananienns
49 Handle and Control Assembly (See figure 9) ...... e s Ve e
43 100882 Screw - Hex hd 1/4-20 x 3/4 in. 1€, c.vivniririreninennnrassnsssssnnas
44 100640 Nt = Hex i L/4-28 v ovimmmmonsvsivmms s
45 100153 Lockwasher - 1/4 inch ...... P P Ne S H AT e R Y R S e e "
46 100882 Screw - Hex hd 1/4-20 X 3/4 in. 1€, vovvirennrererreranaranraceonsns
47 101143 Nut - Hex 1/4-20 ...vvvuunn. AT € e T L e
48 100005 Washer - Plain 1/4 inch ............. e ! STt e Y -
49 Starter and Clutch Assembly (See figure 9) ..............
50 Transmission Assembly (See figure 4) ..............
51 101982 Screw - Hex hd 1/4-20 X 1in. 1€,  tvvevnrannronrnnnnnsarsssannsnns .
52 51T795A Brace - Gearcase top ........e0n.s R o RS s aTera e T
53 55537 Brace - Gearcase bottom ........ I S T R e rbareeyi rag
54 534173 Crankcase - Bottom ............ el 1 e B Sruerre i Mol
55 58166A Gasket - Crankcase bottom ...... Gl s S
56 Powerhead Assembly (See figure 5) ..............n AN e
57 53487 Nameplate .......cvevennn. B My e By P e TR A T P
58 53667 InStruction Plate .....ceeecesessesssassnsesassssssssasssssassecanss

153484
7-62 @O 3



MODEL

1-86

Figure 2. Fuel System Components

153486
7-62



FIGURE 2 FUEL SYSTEM COMPONENTS

MODEL

1-86

Index
No.

Part
Number

Nomenclature

Units
Per Assy

153486
7-62 @

55659
55626
55622
103741

55498
104396
55634
53678
55964 A
104154
55966
55958

101348
55934 A
104396
53682
55627
53679
53678
100640
50832A
53675
53680
102151
100246
55948A
55636
583176
103744
102189
103740
51480
53686
48593
53685
58328
102941
55636
102189
55907A
55647
51394
55805D
104504
101871
51396A
104310
51561A
103708
104813
104187
57590
101203

Grill - Air cleaner cover .......... IR 70 SRRy
Cover Assy - Air cleaner .......coeveveneranaass R,
4 Screw - Special air cleaner ........... N G L ey e S i
. Speednut......cov0neeen RGBT o OTH S S ineee Ve
: Cover - Air cleaner .c.covivesnsrvasosans (OrderAssy#SEGZG)
Screen Assy - Air cleaner ............00.
Screw - Pan hd 10-24 x 3/4 in. 1g. ........ Ao SR
Anchor Assy - Air cleaner.......... R R A R AT G A
Hose - Fuelline .....c.ccevvvvnvennrens
Lever Assembly - Governor ........... S s e e A bR e st e e
. Screw - Socket hd 8-32x1/4 in.1g. ...vuivirnnrrecrenacnannasns
Spring - Governor arm ........ e T S
Arm Assembly - GOVErnor ............. S aTe e Wi e BN il et iae e asa e
McCulloch Carburetor and Primer (See figure 6)........ oY e S tetens
SO RNE L el i s 5 .
Cap Assembly - Fuel valve ............. siateresatee Y ety P A e
Screw - Pan hd 10-24 x 3/4 in. 1g. v ... e i TR et
Cover - Fuel tank ........... b R O e e e

"Gasket - Fuel tank ......o.oeeuuvnn e R e it

Pickup Assy - Fuel ............. S S e ittt
Hose - Fuel line .........c.. SR AT e e LT AR
Nut - Hex 1/4-28 .. vvuiivnnnnnenns SRS W e S A i e B A T
Washer - Sealing ......ovevrerreranecnss eTae (A Ty R T e e AT
Fitting - FUl hoSE ..viivveerriinresnsnsenrnanrerossroasercnanrens
Liner - Fueltank .......c00vvvens R s e e e Y =
Screw - Hex hd 1/4-20 X 1/2in. 1g v vvvvviniinnnrnennnsnscanasannans
Lockwasher = 1/4 iNCH vuuveerreerrensrsnsasnssosssnanasaasnassnes
Screw - Fueltank mtg ............. O N S e e
Washer - Insulating ....... R e e ety iR OO i
Lockplate ....ciiviieiineennreneenrenannnans T e e S T
Washer - Sealing ........ SRR A S s e e
Washer - Plain#10 ....... o KA L o3 ey
Screw - Hex hd 8-32x7/8 in. g .....
Lockplate +.uveuivinennunarreoncssrsssatetorossessssrasansannenns
Deflector - Fuel .......... e e P LA PP T L
Valve — Reet v ieonicinieeiaiiess seemees wiraise s
Plate - Reed ... ccvvvervsessssssnnsnns sl
GasKel v.ovvvvrrevnsetssansrsansesssssssssssscsessenss alatuzec tu eTe e aow
Screw - Hex hd 10-24 x 1/2in.1g .........
Washer - Insulating .......ce000vieeens P N Tt O PO T e S DU
Washer - Plain#10 .......cc00unne $ulatn i e e h i A )
Shroud Assy - Cylinder top ............. SPSr oy o
Retainer - Pushrod ....... P N I, R e e e o i .
Felt - Pushrod ..cveiieinrsersrassesssasnsasarnnnnss
Bottom Assy - Fuel tank ............. bie e e ete in T e
s Rivet oo P I R e A B I, i o R A STy
. Washer -Plain ..c..oveveene ST ey
. . Cover Assy - Adjustment hole ........ Sraece s atans A SR P R R
‘ Pin = Cotter . .isid'swiisamnas v ol e R R SR :

Grommet o sevaias SR e e R e e ara e TR e e .
; Bushing ......... e TR o ot ey R S A
5 Clamp - HOS€ . ovvvrvvrerncnnennnns
. Cap - Sleeve 5/16 ...... R RO e L e e o
2 NIPPLE tvvvnvvnnnnannenrassnsssssasnssssasosecacsssnnns
. Ball - Steel 1/4 in. diameter ......... T e
. Fuel Tank Bottom .......(Order Fuel Tank Bottom Assy # 55805D)

[y

........_.‘_x...n.-m1—ss-b-l—ls—an--x—lHwMMHHHHI—INMM|-l;b.d:.v—-b—lb—l;-lHHHH;—IH@.HHHHHHHHHHHHHHHH



MODEL
1-86

153485
7-62 O

Figure 3. Starter and Clutch Assembly



FIGURE 3 STARTER AND CLUTCH ASSEMBLY

MODEL
1-86

Index Part Units
No. Number Nomenclature Per Assy
1 102212 Screw - Filhd 10-24 x 1-3/4 in. 1g « .o ovviniiinininnnnnnn ST e 2
2 102135 Screw -~ Filbhd 10=24 X 2. A vovumieinwisiesienivio inieibisniasainiaie soeiapia o atsn 2
3 100240 Liockwasher =R 10000 0oy i e e S e s s e e 4
4 55129C Starter ASSY «.ovveiienenn CER e e e 1|
5 103840 . Screw - Fil hd 10-24 X 3- 1/ 4N e A At S rretn 1
6 102135 . Secrew-Filhd10-24 x 2in. 1g vevuieiininnnnnnnnnnnnen 1
7 100240 . Lockwasher - #10 ........ e TR e e e s e e 2
8 55024B BN 0y T ST D0 R PR S D R S R S 1
9 51138 5 Pulley - Starter rope ......vevvesneseees 1
10 103536 . Bearing - Starter pulley .....cccvneeiciiiceiierinrsie 1
11 57232 Plate - Starter-handle .. i viieciiniasssonssnsinasosniaess 1
12 57231 Cup - Starter handle .......ccvveuvnnn.. 1
13 57230 5 Handle - Starter .........coviiieniennnn. 1
14 101136 o oRiveb e e e G Pt P 1
15 28716 Rope - Starter: o.covueissseeses s 1
16 103047 : Ping . et taca AWy 7 MR A S el L Lol Pt SRR e 1
17 104457 ; Washer ......... e e R R R A e e 1
18 55871 : PNt~ BEATEET o ibinsim s o sieimiogs orormmtaapivtovieiaseiebheare 1
19 51665 .. Spring -Rewind ... ccivivraivrssiassoisasssinssssenineansssross 1
20 55110 . Shaft z:Starterivaciiliveansaiomisulecge 1
21 104439 . Seal =00 ..o el et vty et e e e e R e 1
516498 : Base Assembly - Starter ...........ccc0iinann 1
22 55691 i . Bearing - Starter base ......... AT S R e 1
23 . Base - Starter .......... (Order Starter Base Assy #51649B) 1
24 55983 Gasket~Starterbase.......... ............. e et e s e N T E A 1
25 103746 ]| 0 [ ) Ha o s L S R S e et RS AR ATt SRR 1
26 104349 Washer - 3/8plain ....vovvvvicase A T e s e s e 1
27 53700 It e A S Sy T T Gt s e alson oietoreia hoara P L S e e e 1
28 51468A . Spring - Shoe retaining ............. S D O e Ot 1
29 53694 % Shoe - Clutch (set of four) .......... eI e e e e Ve 1
30 28766 : Spring - Starter pawl .............. A A S P T Ty U T e 1
31 53697 . Rotor and Pawl Assy - Clutch ......... S S PP e P P 1
32 28917 % v Pin - Starter pawl .......civennnann. VAT e v e e e e e e 1
33 28765 : . oo ey £ B o (B RIS e ST - O S e 1
34 RotOPiASSY liies sainine (Order Rotor and Pawl Assy #53697) 1
35 103879 Key Woodraffi. o s S b b B T e R P e 1
36 55930 Bushing - Clutch drum .........ciicoiaiseorosasnanrnons P R 1
37 53703 Drum and Liner Assy - Clutch ............. LT A Lo e R e AR A e 1
FIGURE 4 TRANSMISSION ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
1 51632B Protector - GEATCASE vivieernsorsrsnerssrsnsnsssssanssas 2
2 101179 Nut = Hex T/1B=20 siivsv vaiaaniesss it 1
3 100593 Washeri = T/EB AN o sntuenand sl initaniiss PG S S R 1
4 51627 Plate - Chain guide ........... R T T T T 1
5 36T91A Sprocket - 7 tooth, 9/16 in. pitch .....vvvernnnnnnnn. R R 1
36790A Sprocket - 6 tooth, 9/16 in. pitch alternate
52069A Sprocket - 7 tooth, 0.404 in. pitch alternate
36644A Sprocket - 7 tooth, 1/2 in. pitch alternate
36020B Sprocket - 6 tooth, 1/2 in. pitch alternate
6 36019A Shroud - Sprocket ..........cvevnnn. TS I AT T e R T S Ty T 1
7 100256 Key - Woodruff #6 ............... KOsl Syl b A S Ech A A ) 1
8 55737 Spacer - Sprocket .....iiiiiiiiiiiiiieaanne S R o R e ot i 1
9 102145 Screw - Panhd 10-24 x 3/8in.1g ....vuiviuinenvnennronnnnass 2
JE5i This list is continued on page 9
7-62 O 1)



MODEL
1-86

Figure 4. Transmission Assembly
#53484

7-62



MODEL

e
FIGURE 4 TRANSMISSION ASSEMBLY - CONT. o

Index Part : Units
No. Number Nomenclature Per Assy

10 101194 Lockwasher ...... e R At e WU R St o 2
11 51634B GUATH S CHAIN [aopinininin s sinisinsiais daliine siasninasas P Soevae Cemilerete 1
12 100882 Screw - Hex hd 1/4-20 x 3/4 in. lg S e S e s e 2
13 101143 Nut - Hex 1/4-20 ......... R A Petr T et O e 2
14 51654 Spike sevvevecesiierrarananas Pl N e Sl R T STt 1
15 102128 Screw - Hex hd 1/4- 20x 1-17/4 4n. 1g hsmein Bl s o o sbeitd ok 3
16 36306 Plate - Lock ....... R El Lot T oL T S sy T . 3
17 100005 Washer - Plain 1/4 in. ...... e A AT e e A T e e SSeera e 3
18 104535 HOIERING: s LI S SO S G patir T 1
19 55449A Washer = Felt ....cconurvesns S B e o ey S e 1
55916A Transmission Assembly (3.6:1 ratio) ........... e T Ty 1
20 51631A . - Bolt - Bar mounting ........... DAL BT M e M Sy PR 2
21 104835 . Screw-Panhd 10-24 x 1/2in.1g ........ e ey P LT e 6
22 55736 A Cover - Shaft ..i.vvaveses iR R e T R S e T A
23 36138 A Retainer - Bearing ......cveveveneens R e Seieiene
24 51621 . Gasket ........ R e s R e
25 101864 i Plug - Pipe 1/16- 2'?........ ...... Bl o p il N e AT R e
26 104218 i Plug - Pipe 3/8-18 ...vvvvrinniiiiinnnnnns S S IO e o
27 103464 . Screw - 10-24 x 3/4 in.lg(SEMS)........................ ..... . 1
28 103947 3 Screw - 10-24 x 1 in. 1g (SEMS) +.vvivuvnernnns e e R S R T
29 55914 . Cover - GEeArCasSe ...iveseeencsnsasssss alere sy nehte )
30 55913 . Gasket - Transmission COVET .....civeeesrnasrens I oh
31 104298 . Seal - Ol ..iievranven il ia B b O e T P SO B
32 101039 SiieBearing ik el s I L M R 2 0 Lnl
33 55715 : SPACET = GEAT s.uuvrvneeerosnssessasossssnssssssstsrssrannnns
55920 . Shaft Assy - Sprocket (3.6:1 ratio) .......... R I o s
34 104451 3 . Ring - Retaining ........... P e T T S L SRR
35 55915 : Gear - Sprocket drive...... T e R ey el
36 55953 . . Key-Woodruff ....cooiiuiiiiiiiiiiiiiiiiiiiiiiienes cTaleteTe
37 57489 7 . Shaft - Sprocket .......0v0ns e A T e e e
38 103280 . Screw-Hexhd1/4-28x5/8In.1g ccvvvvinnecnienunnnnannnnss o
39 103976 . Screw-Hexhd1/4-28x7/16in.1g +.vvvvevinrvnnnnnns
40 100004 . Washer-Plain' 1/4 i, seeeveeecarsanssosarsccrsssassasnssas i

41 100640 . Nut-Hex 1/4-28 /..00cacerosecsss A5

42 104351 . Screw - Hex hd 1/4-28 x 1-13/32 in. 1g ....

43 55539 . Lockplate - Idler yoke ........ e

44 5591TA . Idler Gear and Yoke Assy (3.6:1 ratio)
45 57129 . Cap - Filler i vveovviees

46 101148 D Ring s s se e

s s

I R R R R R R R RO )

51505 v Weight ASSY vuveurernseeeensenssasasssssessssanaanasasssssans
47 51506 < . Screen -0l ... iiiiaviniees R L S R
48 51509 : 5 Weight - Oil o vavn e, R e A it AT
49 28007 S 2 (ot R e O DO PON B0 B o oo e i B B T SO R
50 51755 A Plug - Oiler valve ......covveescnonnrnnnnnannss . bieniuiae TR
51 51944 : SPLINEGtaltoeim ot it Ml =2 s bt B A S
52 100549 o Ball - 3/16 in. dia .......... T T e TR
53 57721 5 Body - Oiler .....ocvvvenes shimeres Ay ey P AT 3
54 19236 4 Spring - Oiler.......... sttt £ e ST i e

51472 - Piston Assy - Oller ... ieieririrserecnrocnanss e e L
55 101056 SRR R o - L 1 R e I e e DD
56 36126 f < Piston - Oiler ....... e e T e e whe e e L ke e

558T9A 5 Gearcase ASSY ..... Sl Bl s A Ha MO A A s e
57 51982A y ¢ Valve Assy - Check ............. Ceaaa e e sieeadete .
58 100993 3 i Pin - Dowel ...... R Y T O T
59 57995 : . Pin - Gearcase vent ....... v nale i A bl AR e S O]
60 100010 ) . Pin - Cotter ....caviiven e Rl B e e arelaieeraitie

61 i e Gearcase i aavees eaies .. (Order Gearcase Assy #558794)

#53486
7-62 O

1
1
2
:h
1
1
3
1
1
1
2
2
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1



MODEL
1-86

Figure 5. Powerhead Assembly 153484

7-62 O
10



FIGURE 5. POWERHEAD ASSEMBLY

MODEL

1-86

Index
No.

Part
Number

Nomenclature

Units

Per Assy

i L2 DO

#53486

7-62 O

101965
100003
51253
51251
55949A
101883
55617
525417
55060
55061

101179
101270
57825
103879
102763
36388
102763
57815
50664
55977
557668
57768A
100955
100080
104733
103061
57829
54184
104230
104551
104553
5TT70A
57769
55782
57766
50074
103748
104733
5TT67A
55788C
57765
57897
57898
101326

104523
48859
59582
48978
104378
101206

48905

104589
102742
100824
104490
58128

102762
101326

Screw - Filhd 10-24 x 7/8in. lg .........

Washer - Plain #10 ......... .....
Retainer - Coil .......ccvvnnns D T e Pt i erR e A

Lamination Assy - Coil ............ .
Coil and Terminal Assy ..... A e PP T e PO SO ) i e
¢ Wire Assy - Ground ..............
: Nipple - Spark plug wire ........... RGNy 4 i o1 BTG TS
. Wire Assy - Spark plug ....vvvnvenvnen T E R Py s
: . DBoot-Sparkplug.....ccvvvvvevennnnn O R T

3 Connector - Spark plug wire ..... A D e

Coll ABSY iiivumiiess (Order Coil and Terminal Assy #55949A)
Spark Plug - 14 mm ...ccivvaeennonnane almitininionsininzeterte AN
Nut - Hex 7/16 ....... PR R R s e e i
Washer - Special ................ B e R
Flywheel ASSY covvvvrnvncanannnns ey e S SR et
Woodruff Key ....... SRR R Ve
Screw - Hex hd 10-24 x3/4 in. Ig +..vviienrannnnnnn b frrn
Lockplate .....ccevvinniincnnanns Skl R e S T
Screw - Hex hd 10-24 x3/4 in. 1g ..... e e
Strap - Seal .....o0vneeen Sivie aiaalecuintaialebeinlainse aialaceiernla ninihcedl ke
Seal - Breaker box drain .....
Clip - Breaker bOX COVET ....ievsnvsoscsses ovisieie wiasn e e Al
Cover - Breaker box ..........ccveeenn. Seane e ieialeie s aite
Crankcase Cover Assembly.......... T R e P T L s
. Nut - Hex 8-32: .uivvuranvossnons Ty RO AT LT
.  Washer - Plain#8 ......... S
. Screw - 8-32x 1/2 in. 1g (SEMS) ...... P L e
. Screw-8-32x3/8in. 1g (SEMS) ....cvvrnrnnnnniann
i Clamp - Ignition wire ...........
: Wiper - Felt ovvvnnnnnnnnnnncnes T TS A A R O
. Speednut....... e i I et e T R P T
;- Nuf = Hex B-32 .iiiiivesiveianions
i § o) 0= 1] 1 () o -5 P e P g PO e i
. Insulator - Breaker SPring ....c.evveeinscecnceancinnsnsssssnns
: Insulator - Ignition screw .......ccviininininannn
. B0y =100 1o o3 o S i o e P e A e A Mt

Wire Assembly - Primary.....covvenevnnnns LS o R 2
. CondenSer ...e.coeeveesrsnsncassasas s araleta i Al sTe SR T
. Screw-8-32x1/2in.1g...... T e e S R R
.  Screw - 8-32x 1/2 in. lg (SEMS) ....... e e MR

Lockplate .......ce0c0ecccinae Seeatd materela e T S IS
4 Washer - Breaker retainer ............... A R A G e
. Breaker Assembly ....... SR E s EE Te DT s e Talens et N
4} Seal = O i dvnsasaas P S PP e e O T T
. Seéal - Ofl Jeicenivvana N P T o
oL 2i10=24 L. aE T T o TS LT i

Cover ....... vieees... (Order Crankcase Cover Assy #57768A)
“0”R4ng ........ Wi e IE S il o e e S SeohEcrn o '
Pin - Piston ......... R P e e e S 1 RIS Ot o e P L )
Piston - Assy - S5td ...ieveriinrennen e e AT e O

Ring Set - Piston Std (2 rings) ............. S e
3 Bearing - Needle (Closed end) ....... UL el s s T e

Bearing - Needle ........... PR e BT P T )
oo PIStON s e et e i st (Order Piston Assy #59582)
Connecting Rod Assy ....... AL e 2L e b e i W e F IR
. Screw - Socket hd 10-32 x 9/16 in, 1f .....cvvenernesnne

Roller - Needle ........cc0vnne O e AT T Dk A
Bearing - Ball ....ccvnenanees SRR e e a e e S eaarey
Bearing - Ball ...... AR e e
Erankehaft. ol o s s e S L U e R I
Serew - 10-24 x 1/2in. 1g vovunvnvnnnnn ST e R e R R R e ey e
Nut - Hex 10-24 .............. NEEBLRL Ms bl o i el b baein AR A

This list is continued on page 13

R T N e N N e T e R e e el el el el el

B B = = bt i DO e e ek et b e et e e e b e e

11



MODEL

1-86

f53485
7-62 (D

Figure 6. McCulloch Carburetor Assembly

12



MODEL

FIGURE 5. POWERHEAD ASSEMBLY - CONT. e

Index Part Units
No. Number Nomenclature Per Assy
60 53271 Bracket - Fueltank ....ciceenassnnsuens e, Mt DG 1

59564 Cylinder Assembly - Crankcase ........... s i S e et : 1
61 28053 : Retainer - Nut ..... A S et IO R MR SR AR AT 2
62 101326 : Miat:s HexX A0=30 |, o sianisinnneisnsais biviedainiasolsielsis s AP 2
63 18556A 4 Retatner: = Nub s sy ea s ssiar s s s siate s ez ale 6
64 101143 s MUt = He X 1 AL B0 i datiiitaa i iacataiiys otntswina aruansa aiain i e in e totesn nle ecale 6
65 104486 . Seal - Oil ..... sl e TN el e e e e 1
66 . Cylinder - Crankcase ......ovun (Order Assy #59564) 1

FIGURE 6. McCULLOCH CARBURETOR ASSEMBLY

Index Part Units
No. Number ' Nomenclature Per Assy
1 103242 Nut-=iHex 1/4-20 3t nni syl SheRieee P e & 2
2 101476 Washer - Lock 1/4 external ...... i el 2
3 100882 Screw - Hex hd 1/4-20 x 3/4 in. 1g ..cvvvuunnn i SRR x 2
4 51161C Gasket - Carburetor ...... e R e R e e 1
53580 Carburetor Assembly - McCulloch ....... SEnROAIRE AR A SRR S 1
5 104769 . Screw-Panhd6-32x3/8in.1g ......0innnnn AN 2
6 103556 5 Lockwasher - #6 internal ...... T e e T e 5 2
T 53440 5 Bracket - Primer mounting........coveenaaans Serv e 1
8 53449 . Primer AsSsembly...covevsrsnnresccssasscecroossasass 1
9 101056 s O RANE. e A R i i b e o e e Y P A S I e : 2
10 59480 . Seat - Primer valve .......... I e e R e s s i |
11 100302 v Ball - Steel 1/8 in. dia ......... e a e e a R e el e e e e AR AT, 0 1
12 28754 . Spring - Primer ......covte000s 1
13 104520 . Screw-10-24 x T/8in. Ig (SEMS) ...cvvevrnerernnennnsasasasas 4
14 57667 é Body Assembly - Fuel pump ......... A L S e S 1
15 57277 : . Filter - Fuel pump ....cvevennnss B e R o e Oy 1
16 572T4A : Diaphragm and Gasket Assy - Fuel pump ...... e S 1
17 57272A . Plate - Carburetor diaphragm .........c000ns e 1
18 55067C . Diaphragm - Carburetor .............. e e T L LA = 1
19 55397 : Screw - Fil.hd 8-36 x 15/16 in.1g ............. GRS E e 1
20 51705 . Spring - Idle SCTEW .....vviueinesnnsannns ialE TR 1
21 53312 . Needle - Idle adjustment ......... e B 1
22 53314 . Needle - Main adjustment ............ I i O D 1
23 104001 . HOMRINE s s e e PSPPI b 2
24 104164 . Screw - Pan hd 4- 4Dx1/4m RIS W e e A e AR 1
25 104305 . Pin - Lever control ........ S L e e B T ive 1
26 55688 5 Lever - Inlet control ............ e P R 1
27 57172 . Spring - Inlet control lever ................ et ai il 1
28 55476 . Needle-Valve ...covvvecnnens Sl 1
29 55475 . Body - Needle vValVe .....covveeennsncrssssssssnssanccnnnnss o 1
30 55474 . Seat - Needle valve ..... FER Sl o o A R e s PP 1
31 55689 F Washer - Needle ValVe cvvevvnesacasnesasarssssscsens 1
32 104814 p Screw - 4-40x 1/4 in, 1g (SEMS) ..ovvevrvennnnennne T R . 1
33 53309 - Plate - Throttle ....... B R P e P S s s 1
34 104814 . Screw -4-40x1/4in.1g (SEMS) ..vvivrrenennnnnnnnecacssasans 1
35 53582 . Arm - Throttle shaft .....ccvivreernrnsrorerrecatsssssnsess oe 1
36 104570 . Screw-8-32x1/4in. lg (SEMS) ..uvvuerrenrrennnsnnsssssansas 1
37 55082 : Clip - Shaft ....... e N S o e P G e S o et 1
38 550TTA . Shaft and Roller ASSY +..vvvuvnn 1
53592 5 Body Assembly - Carburetor .......coveveeivnrneennensnens 1
39 102758 . . Plug - Expansion 1/2in. did ....eevvrrenineciiiiiiiiienns 1
40 104407 . 8 Plug - Expansion 1 in. dia ............. A e dera e ery 3 1
41 556908 : A Seal - Capillary ........ 1
42 55062A ) . Bushing ......... 2
43 . . Carburetor Body ......eeceeseevess... (Order Assy #53592) 1
#53486

7-62 @ 13



MODEL

1-86

TYPICAL McCULLOCH

" SUPER PINTAL"
CHAIN ASSEMBLY

Figure 7. Lockplate Adjusting Assembly, Bar and Chain

#53484

7-62 (D

14



MODEL

1-86
FIGURE 7 LOCKPLATE ADJUSTING ASSEMBLY, BAR AND CHAIN
Index Part Units
No. Number Nomenclature Per Assy
1 103729 SR § (o3 SR VA 1) el LRIt SRR Wicr i vt S 8 e s S st b e S e 2
2 100393 Washer = 3/894nch i covismimnimim s s e s T et s e 2
3 52211D Lockplate Adjusting Assembly ...coviieiinienritesnccecnsnasnnnsnnns 1
4 100640 NGt Bex AT DB e e e e e e e ey 1
5 102813 saceWasher:= BprIng: oo s el i e vee v v st s olaielale wialete 1
6 102843 . 8 YT 1T A B e s Lt e e WP ) e e b et e e e 2
7 103919 S Serew/=cFilhd 1/ =280 2=/ 2 N g s i e s e e et 1
8 52207C i Nut = Adinsting oot vty aiiiers s s ey e i o enielate 1
9 522068 ‘ a4 1] T Ny i s TR S R e e 1
10 ‘51403B Bary=:2Anch s s e e N R e e e e e e e e e als e e R R e 1
51405A Bar - 18 inch (Alternate) . civvevbvdass vreisioii siaaio’s iiis s siaiso/aisialsin 1
51407A Bar =24 Anch (Alternate) . vy v sivieinresinl o eaialnivte nin ateinle uieis bim 6 eI als Col st 1
51409A Bars=:30:inch:i(alternale) S e v e i e o e s e e S e e e 1
11 Typical McCulloch ‘‘SP Series’’ Chain ASSY ...cvevvrivnrnnaransanans 1
12 . Master Pin
13 P Shoulder Rivet
14 . Master Link
15 . Side Link
16 . Cutter - L.H.
17 . Cutter - R.H.
18 p Center Link
753484

7-62 @ 15



MODEL
1-86

Figure 8. Plunge Bow Saw Assembly

#53486

7-62 O

16



MODEL

1-86
FIGURE 8 PLUNGE BOW SAW ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
55152 Plunge Bow Saw AssSy (1ess track) . vvvevinninienrnreennoenoennnans 1
| *101143 R 1 = R e e i e A s ey s 1
2 *102128 . Screw-Hexhd1/4-20x 1-1/4in. 1g «..ciniiiiiinniaiiinnnnn. 1
3 *51889 N AT d s RN RO AW o e T ety 1
4 *51674 . Bt A SN o s e e e T e S e b el 1
5 *101143 cINUE S HEX T/4R00: iiaiviinasrs as v e el e s e e AR e 2
6 *28256 , S A L MU Pl AR R DR A0 bl i i S R e i sty 2
T *28259 . e el e e R R R e e i e S P e P 2
8 *102130 v Bolt'- Hex hd:1/4=20: 2 1=1/2 1. 0E i \uiauiasin i viainioin sinmiaiais s siaiainiasine 2
9 *101143 s TR s M D T oS e R (LT - e S e T oy o 4
10 *100004 y Washer = Plafnil /d iIn s e s e ot vae v St s e fava e e 4
11 ! Track (available through dealers)
12 *51995 .20 Bolt="Specialil/d=20 % 10n: g cnnsmisn s e ot s eanehrs 1
13 *101982 - Bolt= Hex hd1/4-20'% 1IN, 18  uiismviionaaa st iiarase siate s asnias 3
*19502 . Auxiliary Handle ASSY vovivenrerrerenensnosntossossassassnnns 1
14 *18207A 5 ; GripteHandle v i e i e e e e b ey 1
15 *19476 . oo e AUKIHATY HaDAe oo vuiiie vjers arinsivmiomis Siase et iaisle sisinin nseivioien 1
16 101495 . Pin-Cotter 0.09in. dia X 1/21in, 1€ vcvuerrenrnerenornvanennnnes 1
17 102022 : Nt~ Castle 5/ 16-24 "wiynsn: oisiisaue it wissaiasiots el orei ez s 1
18 100007 e T W T O B A (s ) D R S R B S e S e 1
19 19708 R i IS o} 118 T e e e e P R i e P e e 1
20 24260 . Bpring - TRYUBE v il s i i e e e e e e S a7 b i e 1
21 102193 . oY et Y d V= U T = be A AT il o Sl o O A e e 1
22 51672 s By A B Sy s e e T e e e A e e e e e e 1
*Contained in loose parts package.
53486
7-62 @O 17



MODEL
1-86

Figure 9. Handle and Control Assembly

FIGURE 9 HANDLE AND CONTROL ASSEMBLY

Index Part : Units

No. Number Nomenclature Per Assy
53245 Handle and Control Assembly ..........cocvvunn S e 1
1 55624A 7 Grip/=Handle | .. .. e e e isien e siaiaininnia s einoie T e e Pty 1
2 102067 A Nut~ Hex 10-24 oivieivaaiois e e i s i 1
3 104484 o Berew - Set B=32 X 174N, 1g ..t noniernearae 1
4 55670 . L) o) 1 o} 181 ) At R e e L S G R L e e PR e A oy o 2
5 55968A 7 Button = Primer . .qveeas vl s piasiai A e TR R P i 1
6 55969A . Button - Qiler ............. LRty o e i e e A e R A S 1
T 51344A : Shaft - Oiler and Primer Buttons ...........ccivvivnnes 1
8 103061 .  Screw - Filhd 8-32x 3/8in. 1g (SEMS) «ovvvueernnan FR e s e 1
9 51492A g Wire Assembly - Primary ............. R P B SO S DO 1
10 51279 . Contack ~ Bwitch ol Soaaiaior e oe st I 1
11 51555 . Insulator - Switch ...ieieiiiienieiiiinereenninnens 1
12 51554A i Detent = SWItCh vinvviiivvas s viievie vviae it s 2
13 57718 . Button — SWItCH /i eis s siniiaimeuts siainielsis sioinisinisloie nininiorarn viuiniais.piornininin 1
14 104501 : Retainer - Trigger pin ....covviieiinnnnnnnnnns S T R o LRSI : 1
15 55674 2 Spring - Trigger TetUInN cove e cinonrosiosannoenosnnsestastsnsens 1
16 50507 . 8 Sy RTE  W £ T o e e S P e s o (e T S U e s e P B 1
17 55616 . TEIBEOT &b vie o i e S b i i N S S R T AT 1
18 55986 : Handle ...... el LI A AR MRS M et e o s e SR A 1
19 53590 Pushrod:- - Throttle S..isiiiveesiie v iisves S et el aTste staisterats 1
20 53583 PUSHTOA: = PLITOBT ovie aieia emninsiersineraissainninain ois ninibie sis N s e 1
21 57719 Pushrod - Oiler ....... S T T R R e R e S e e 1

#53484
18 7-62 (D



TOOLS AND ACCESSORIES

MODEL
1-86

Part
Number Nomenclature
*51445 Wrench and Screwdriver Combination
*56625A Chain Maintenance Manual
14168A Wrench Spark plug
18413A Gauge - Feeler
*53485 Owner’s Manual of Operating Instructions

*Items furnished with each saw.

OVERSIZE PISTON ASSEMBLY

F53485

7-62 M

Part

Number Nomenclature

59583 Piston Assembly - 0.010 oversize

48934 e -k Ring - Piston (set of 2) 0.010 oversize
59584 Piston Assembly - 0.020 oversize

59587 Ring - Piston (set of 2) 0.020 oversize

59585 Piston Assembly - 0.030 oversize

59586 Ring - Piston (set of 2) 0,030 oversize

19



